14"

| —

GEAR DAl




Sl
NNN
WN =

KEY

NO.

- -
AOoWONOORAWN

-t ) e wd e
O~NOOOTHh W N

N =
QW

N
S

NNNN
VNGO

29
30
31
32

33
34
356
36

37
38

39
40
41

43
44
45
46
a7
48
49

50

PART
NO.

111500X
107657X
107658X
86261
62966
85723
53490
107659X
107655X
76146

78186

53109
74189
111280X
85548
84683
1111856X
85436
63601
58714
63688
51793
81281
87945
62363
103268X
36953

75442
63640
81254
75680

103510X
103511X
59289
55187

70385
81276

103095X
103096X
82987
84888
77865
62335
84921
62333
74400
88348
86943

86954

DESCRIPTION

Engine Assembly B&S
Model No.110702
Type No. 3118-02
Drive Control Head
Drive Control Bracket

- Drive Cable

Machine Screw 1/4-20 x 2 1/8
Machine Screw 1/4-20 x 1 1/4
Washer

Locknut 1/4-20

Zone Control

Remote Control

Truss Head Machine Screw
#10-24 x 2 1/2

Pan Head Machine Screw
#10-24 x 2

Screw 1/4-20 x 1 1/2
Locknut #10-24

Upper Handle

Control Bail

Lower Handle

Rope.Guide

Screw 1/4-20 x 1 1/2
Locknut 1/4-20

Handle Bolt

Handle Knob

Hairpin Cotter

Lever - Handle

Lever - Knob

Spring Lever

Trim Plate Assembly

Thread Cutting Screw

#10-24 x 5/8

Rear Skirt

Cotter Pin

Bracket

Self-Tapping Screw

#10-24 x 1/2

Handle Bracket Assembly (Left)
Handle Bracket Assembly (Right)
Washer

Self-Tapping Screw

5/16-18 x 3/4

Cable Clip

Self-Tapping Screw

#10-24 x 1/2

Wheel Adjusting Bracket {R.R.)
Wheel Adjusting Bracket (L.R.)
Axle Arm Assembly

Selector Spring

Selector Knob

Spring Washer

Shoulder Bolt

Washer

Locknut 3/8-16

Washer 3/8

Wheel & Tire Assembly

9.0 (Rear)

Wheel & Tire Assembly

8.0 (Front)

KEY

NO.

51
52
53
54

55
56

57
58
59
60
61
62
63
64

65
66
67
68
69
70
71
72

73

74
75
76
77
78
79
80

82

83
84
856
86

88
89
90
91
92
93
94
95
96
97
98

FAKI
NO.

52160
55015
77400
48088

48089
61528

63601
77865
76401
74507
53753
100945R
53847
674A260

674A261
103673X
100958L
59349
53490
75449
75448
69411

75725

85285
85284
83691
82626
84942
103524X
107250X
84942
76125

83629
59708
84596
65053
63124
48039
53490
84920
85724
111078X
111080X
103777X
103772X
85463
111061X
85827
111276X

VEJDUNIT 11V

Washer

Retainer Clip

Hub Cap

Wheel Adjuster Assembly
{Right)

Wheel Adjuster Assembly
(Left)

Flat Head Machine Screw
1/4-20 x 3/4

Locknut 1/4-20

Selector Knob

Dust Cover

Pinion

E-Ring

Discharge Guard

Washer .26 x 3/4 x .06
Discharge Guard Bracket
Assembly

Housing Bracket Assembly
Hinge Rod

Torsion Spring

Pal Nut

Locknut 1/4-20

Speed Nut

Drive Cover

Pan Head Machine Screw
#10-24 x 1 3/4

Pan Head Machine Screw
#10-24 x 2 3/4

Front Baffle

Rear Baffle

V-Belt 3L

Hex Rolt 3/8-24 x 1 1/4 Gr. 8
Washer 3/8

Blade

Blade Adapter

Washer 3/8 (Spacer)

Hex Head Bolt

5/16 - 18 x 1 3/8 Gr. 6
Belt Snubber

Set Screw 1/4-20 x 5/16
Engine Pulley

Woodruff Key #6
Locknut

Gear Case Replacement Kit
Locknut 1/4-20

Spacer (Plastic)

Hex Machine Screw 10-32 x 3/8
Housing Stripe Decal
Housing Decal

Drive Cover Decal

Trim Plate Decal

Danger Decal

Mower Housing

Control Cable Clip
Owners Manual




9l

KEY

NO.

DO PHPWN =

i ;
Rl

PART
NO.

53838
85178
88386
57072
57388
48032

77881
77039
79947
57079
75144
87822
86447
83659
75424
58354

GEAR CASE ASSEMBLY PART NO. 88388

DESCRIPTION

Locknut 1/4-20

Adjusting Bracket

Shifter Assembly

Seal

Driv-Lok Pin 1/8 x 1/2

Gear Case Halves {Incl. Upper &
Lower Halves) (incl. Ref. # 4,7}

Bearing

Spring Bracket

Drive Shaft Kit

Thrust Washer

Yoke Clutch

Driv-Lok Pin 1/8 x 3/4

Plug

Helical Gear

Jaw Clutch

Grease (1 Ib. Can - Shell Darina_
AX)

USE LOCTITE NO. 515
GASKET ELIMINATOR

KEY PART DESCRIPTION

NO. NO.

17 53753 E-Ring - 1/2 Shaft

18 83684 Square Key

19 83720 Worm Shaft

20 65692 Woodruff Key #3

21 83680 Worm

22 50950 Hex Head Machine Screw
1/4-20 x 1 1/4

23 86012 Drive Shaft Cover

24 65692 Woodruff Key #3

25 57076 Woodruff Key #213

26 54338 Hex Head Bolt 1/4-20 x 2 3/4

27 83632 Spring

28 68038 Locknut 1/4-20

29 75192 Spring

30 83681 Drive Pulley

31 74976 Retaining Ring

32 83700 Cable Clamp

33 54562 Self-Tapping Screw 10-24 x 3/8




